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(Fundamental study on the fatigue crack propagation behavior and lifetime estimation

with one-sided welding of the fillet joint for load carrying type of excavator structures.)
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Fig. 3-dimentional observation of fatigue crack propagation
at the root rejion (F,=9 kN)
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Fig. 3-dimentional observation of fatigue crack propagation
at the root rejion (/,=9 kN)
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Fig. Fatigue lifetime estimation using the S-version FEM compared with MX200 test results
(The number of cracks comparison)

ABIFE T34 B IE R A TR AT O 7 TIIRSEE 22 1h) 32 BRYTC, S & W 95k
B 2 BUE U TRREIT 7. SRO=ZWIubB L O —F ~— 27 B2 O TR A ETRHEIO
SRR A L7z, £/, S-version FEM DY 57 & S RARMTIC B0 = SOt R FrIEIL CT
R 2 OBt 2 o 7T 47 BT RV IG LT, 07 SRR 2 Ee L7z, K

TR L0 & D Tfbima L RIS



WX DL
(1) B XEOZREMBEL Y, 5 ERILFEOTMRELTEY, 2HMH LTS

SOEIRFMP IR THD Z L BN E o7z,

(2) ARBRIEIIIELE O S L AR ADRO DAL, S DITHR LB O HENTEE L TR &

HKPBR LN R DR S REREH THL Z LRGN E o T,

(3) ARBRIRIZIS T DIRBEMIZ DN, Bt o v 7T A 7 0 AR K o T & Sl AR % B
B LTS, ITW-1823-07, HAIEEE S HIRE-OCHIE 1S O F7 i GHEEOE L 0 & R
ITEBWE R ThHo 72, BREIIRZENTH S 00, fRiEEeTOBRIIZFN o X S

JRFFIEZ IO TIRATRIl 2 B 5~ TH 5.

(4) S-version FEM % HIW\T2 M £ 7 L E BERGRAFOREIC L VD, RRBIA DG & ROt EZH)

EHB LT ZEIT L 2 LN TE L.

(5) S-version FEM fRHT#E RO LV, HEOYI & 21T 2 & iR L OG RO Z8) 3%
FHMIRE S EETLZ LML MNE -T2, FFIZ, Type2-16.6 & Type3 Ofiftl Fid H
— X WOMHHAER L 0 HIEFRBERIOIVER CTh o7z, 7, BERIEEHZ Y&

OaE & R L RBie LTCGE O G FFamidaa B L 2 MRHE & 22> T\ o Z E NGRS TE 2.



